
PERMIT NO. 

DOC TYPE

DOC DATE

STORMWATER DIVISION CODING SHEET

NCG PERMITS

V

VHISTORICAL FILE

MONITORING REPORTS

DK I 
YYYYM M DD



It

Energy Mineral & 
Land Resources

ENVIRONMENTAL QUALITY

Robert West, Plant Engineer

Teknor Apex Company
3518 Dillon Road

Jamestown, NC 27282

August 15, 2016

Subject Compliance Evaluation Inspection

Permit No NCG 050081

feknor Apex Co ( Formerly Viking Polymers) 
Guilford County

Dear Mr West

PAT MCCRORY
Covernar

DONALD R VAN DER WART
Secretary

TRACY DAVIS
Director

On August 2, 2016 Glen White of the North Carolina Department of Environmental Quality, 
Department of Energy, Minerals, and Land Resources met with you at the Teknor Apex facility
[...]
512 North Salisbury Street • Raleigh, North Carolina 27604

James B Hunt, Jr, Governor Jonathan B Howes, Secretary

April2, 1993

Philip S Shoemaker
C S Shoemaker
221 Shadowlawn Drive

Jamestown, NC 27282

Subject General Permit No NCG050000

HMC, Inc

COC NCGO50081

Guilford County

Dear Mr Shoemaker

In accordance with your application for discharge permit received on October 2, 1992, we are
forwarding herewith the subject certificate of coverage to discharge under the subject state - 
NPDES general permit This permit is issued pursuant to the requirements of North Carolina
General Statute 143- 215 1 and the Memorandum of Agreement between North Carolina and the

US Environmental Protection agency dated December 6, 1983

If any parts, measurement frequencies or sampling requirements contained in this permit are
unacceptable to you, you have the right to request an individual permit by submitting an individual
permit application Unless such demand is made, this certificate of coverage sliall be final and

binding

Please take notice that this certificate of coverage is not transferable except after notice to the
Division of Environmental Management The Division of Environmental M,inagement may
require modification or revocation and reissuance of the certificate of coverage

This permit does not affect the legal requirements to obtain other permit, which may be
required by the Division of Environmental Management or permits required by the Division of
Land Resources, Coastal Area Management Act or any other Federal or Local governmental
permit that may be required

Pollution Pre vennon Pays

P O Box 29535 Raleigh North Carolina 27626 0535 Telephone 919 733 7015

An Equal Opportunity Affirmative Action Employer



If you have any questions concerning this permit, please contact Mr Steve Ulmer at telephone
number 9191733- 5083

Sincerely, 
Original Signed By
Coleen M Sullins

A Freston Howard, Jr

Director

cc Winston- Salem Regional Office



4

STATE OF NORTH CAROLINA

DEPARTMENT OF ENVIRONMENT, HEALTH, AND NATURAL RESOURCES

DIVISION OF ENVIRONMENTAL MANAGEMENT

GENERAL PERMIT NQ. NCG05QQQ0
CERTIFICATE OF ! LOYERAGE_ No. NCGO50081

STORMWATE, R DISCHARGES

NATIONAL POLLUTANT DISCUARGE ELIMINATION SYSTEM

In compliance with the provision of North Carolina General Statute 143- 2I5 1 other lawful standards and
regulations promulgated and adopted by the North Carolina Environmental Management Commission and the
Federal Water Pollution Control Act, as amended, 

C S Shoemaker

is hc,re,by authorized to discharge stormwater from a facility located at

HMC, Inc

118 Wadc Street

Jamestown

Guilford County

to receiving waters designated as the Deep River in the Cape Fear River Bann

in accordance with the effluent limitations, monitoring requirements, and other conditions set forth in Parts I 11, III
and IV of General Permit No NCG050000 as attached

I his certificate of coverage shall become, effective April 2, 1993

This Certificate of Coverage shall remain in effcu for the dui aeon of t11e Gcnc,ral Permit

Signed this day April 2 1993 ; 
tt. 0 E'j

Clrtgtn i t

5ut4tn5ol etti H

A Preston Howaid Jr P E , Director

Di%ision of Environmental Management

By Authority of the Environmental Management CoMMMIOrl



Gun rood c0 GL 5 7 ts, 

STATE OF NORTH CAROLINA

HIGHWAY AND PUBLIC WORKS COMMISSION
U " 7 5056 MAN- tf h

593 57 30' 595 ( GOILFORDI 196 3 + t 597

BFrLLWtY757 ELEVi
6 '/ - ``/  (

C% 

r ` 

Haph Po1nt

ice 7  - ` , Lake

I  `/ "  
11`' '"

p

f  

4

r  (
ry J ( ,

y0
r

3  ~

j 1

1  r =• f° 5 `  
D S '

y

t' 
f^ ' !` (

k890s ill
J

2, "` 

lam' r ,  
l  t'=-- ' 

4 - • . , / 
r

60

e 

East

V

1 ( ; 

ILI

p, 

t 1  teh eve

I ! 
l, 

LJ ( awn"   •  ' `—` ° } 1  

Zr v- 

eJ I

f



i.,b - IQ --( aQ

VAl v Zf0JS- 

ja  

a
p

IJQi" 5' _ i; 

d ) v

m) V b r a

I-D

ti

WWAUS SIMAM

asMe I. I Ol

T
k

a

a dVW

4 f
m" 

My
1

AJMCO
t

f ui

i



r

SOC PRIORITY PROJECT Yes No___ 

If Yes, SOC No ---__--_ ----- 

To: Permits and Engineering Unit
Water Quality section

Attention: ( Susan Robson)
sf

RECEIVED
Date February 4, 1993

cC; 

NPDES STAFF REPORT AND RECOMMENDATION$ 
County Chowan

tjGHjjjcAL SWORT DRAM
Permit No NC—G073355 „ -, t k • 

PART I -- GENERAL INFORMATION

1 Facility and Address Fisher Nut Company
Post Office Box 649

Edenton, North Carolina 27932

2 Date of Investigation February 2, 1993

3 Report Prepared by Lyn Hardison

4 Persons Contacted and Telephone Number Bill Barnacascel

919- 482-- 1461

5 Directions to Site Take Hwy 17 Bus , north Turn onto

Peanut Drive ( near Seabrook Blanching Corp ) and travel

approx 1000 feet, cross over the railroad track and the

facility is on the right in Edenton, Chowan County

6 Discharge Point( s), List for all discharge points

Latitude 36004/ 57/1 Longitude 76* 3513111

Attach a USGS map extract and indicate treatment facility site
and discharge point on map

U S G S Quad Name Edenton, NC

7 Site size and expansion area consistent with application' s

XX_ Yes No If No, explain The facility has 42
acres available for future expansion

8 Topography ( relationship to flood plain included) 
Flat

LOTTf } N



L

9 Location of nearest dwelling Greater that 200 ft. 

10 Receiving stream or affected surface waters Unnamed

tributary to Queen Anne' s Creek to Albemarle Sound

a Classification C- NSW

b River Basin and Subbasin No Chowan 03- 01- 04

c Describe receiving stream features and pert-.nent
downstream uses Secondary recreation and fish

propagation, drainage

PART II - DESCRIPTION OF DISCHARGE AND TREATMENT WORKS

1 a Volume of Wastewater to be permitted no limit MGD ( Ultimate

Design Capacity) Non - contact cooling water

b What is the current permitted capacity of the Waste Water
Treatment no limit facility' 

c Actual treatment capacity of the current facility
current design capacity) no treatment

d Date( s) and construction activities allowed by previous
Authorizations to Construct issued in the previous two
years NA

e Please provide a description of existing or substantially
constructed wastewater treatment facilities None

f Please provide a description of proposed wastewater

treatment facilities NA

g Possible toxic impacts to surface waters unknown

h Pretreatment Program ( POTWs only) NA

in development approved _ 

should be required not needed

2 Residuals handling and utilization/ disposal scheme

a If residuals are being land applied, please specify DEM
permit no NA

Residuals Contractor

Telephone No

NPDES Permit Staff Report

Version 10/ 92

Page 2



b Residuals stabilization PSRP PFRP_ 

Other

c Landfill NA _ 

d Other disposal/ utilization scheme ( Specify) NA

3 Treatment plant classification ( attach completed rating
sheet) NA

4 SIC Code( s) 3556 & 3565

Wastewater Code( s) of actual wastewater, not particular

facilities i e , non - contact cooling water discharge from a
metal plating company would be 14, not 56

Primary 144 Secondary
Main Treatment Unit Code 0 0 0 0

PART III - OTHER PERTINENT INFORMATION

1 Is this facility being constructed with Construction Grant

Funds or are any public monies involved ( municipals only)? 
NA

2 Special monitoring or limitations ( including toxicity) 
requests NA

3 Important SOC, JOC or Compliance Schedule dates ( Please

indicate) NA

Date

Submission of Plans and Specifications

Begin Construction

Complete Construction

4 Alternative Analysis Evaluation Has the facility evaluated

all of the non - discharge options available Please provide
regional perspective for each option evaluated

Spray Irrigation NA

Connection to Regional Sewer System NA

Subsurface NA

Other disposal options NA

5 Other Special Items

NUDES Permit Staff Report

Version 10/ 92

Page 3



PART IV - EVALUATION AND RECOMMENDATIONS

The Division conducted a review of the facility on February" 2, 

1993 Fisher Nut Inc roast and packages peanut that have been
blanched The nuts are roasted and coated with sugar water and

salt, then packaged Tne company packages 45, 000 to 50, 000 lbs per
shaft At the time of the review there was only one shift

operating

An air compressor is used to clean off equipment and surrounding
area City water flows through the compressor to keep it cool, and

the effluent from the compressor discharges into a drainage ditch

that is tributary to Queen Anne' s Creek The compressor operates

continuously Please note there are no chemical additives and no

treatment There is a meter on the compressor which is used to

determine the amount of discharged Presently, the facility
discharges an averages of 3700 gpd ( with a high of 5600 gpd and a
low of 2000 gpd) 

It is recommended to issue a general permit to the facility for

non - contact cooling water discharge

SigPture of report preparer

G / c : 2:, 
Water Quality Regional Supervisor

Date

NPDES Permit Staff Report
Version 10192

Page 4



i tea I INU bUALt r- Ur OF FACI1 ITIFS

Name, of Plants p  z

Owner or Contact Person _ 1--3 1 G, P— 

Mailing Address P, 2 q-9

j C _? 16? 3 2- 

County (' 1. r r.. r Telephone 0ii9 - LSa - 7 L

NPDES Permit NO NC00 - 733z Nondisc Per No iC lssueDate

J tq i q) Expiration Date 1A tcw,, oL-+ 3 i Ij4' Existing

Facility_ NPw Facll, ty Rated

By Date 2- 1, 1 -1 - x— Reviewed (

Tr to & Cert) Reg Office , Reviewed (

Train & Cert) Central Office ORC

ITEM

Grade

POINTS

ITEM 1

t Indus[ ial Pretreatment Units and/ or Industrial

Prel eaimenl Program see

definition No 33) 4 2) 

DFSIGNGLOWOFPIANTJNGPD------)) not

applicable to non contaminated cooling Ce—
rs, ing w `sludge han acilities` for water pu;

if. Ian -1—s totally closed cyclo systems (

del No 11) and facilities consisting

only of Item ( 4) (d) or Items ( 4) (d) and (

11) (d)) 0 -- 

20 000 1 20

001 50 000 2 50

001 - 100 000 3 100

001 -- 250 000 4 250

001 500 000 5 500

001 1 000 000 8 1,

000 uul -- 2 000 000 10 2

000 Doi (and up) - rate 1 point additional for each 200
000 gpd capacity up to a maximum
of 30 Design

Flow (gpd) 3) 

PRELIMINARY UNItS (tiee definition no 32) a) 
Bar Screens 1 or

b) 

Mechanical Screens Static Screens or Camminuling
Devices 2 c) 

Grit Removal1 or
d) 

Mechanical or Aerated Grit Removal2 e) 

Flow Measuring Device1 or
I) 

Instrumented Flow Measurement2 9) 
Preaerabon 2 h) 

Influent Flow Equalization2 r) 

Grease or Oil Separators - Gravity 2 Mechanical

3 a
Dissolved

Air Flotation a Q -

PrechtOnnaliori5 r

4) 

PRIMARY TREATMENT UNITS a) 

Septic Tank (see definition no 43) b) 

Imhoff Tankc) 

Primary Clarifiers d) 
Settling Ponds or Settling Tanks for Inorganic Non

toxic Materials ( sludge handling ( acililies for

water purihcalion plarils sand gravel, stone, 
and other mining o:)erahons except recreational
aclivilies such as gem or gold mining) 
tS) 

SECONDARY TREATMENT UNITS a) 
Carbonaceous Stage i)

Aeration - High Purity Ox)gen System Diffused
Aii System Mechanicai

Air System ( fixed, floating

or rotor) Separate
Sluoge Reaeralron ri) 

Trickting Faller High
Rate Standard

Rate Packed

Tower iii) 

Biological Aerated Filter or Aerated Biological
Filler iv) 

Aerated Lagoons v) 
Rotating Biological Contactors vi) 

Sand Fillers - intermittent

biological recirculating

biological vii) 
Stabilization Lagoons vai)

Clarifier ix) 

Single stage system for combined carbonaceous

removal of BOD and nitrogenous

removal by nitrification see
de( No 12) ( Poinls for this ifem have
to be in addition to items ( 5) (a) 0

through (5) (a) ( vin) x) 
Nutrient additions to enhance BOO removal
xi) 

Biological Culture (' Super Bugs ) addition to

enhance organic compound removal . P011j



Nitrogenous btage _ rCb) i) - Aeration High Purely Oxygen System 20 il Sludge Holding Tank Aerated S

Diffused -Air System 10 Non aerated 2

Mechanical Air System ( fixed 1) Sludge Incinerator - ( not including activated

floating or rotor) a carbon regeneration) 10

Separate Sludge Reaeration 3 k) Vacuum tiller Centrifuge or Filter Press or other
Trickling Fitter - similar dewater, ng devices 10

High Rate i 7

Standard Rate f 5 8) SLUDGE DISPOSAL ( including inciner. rted ash) 
Packed Tower 5 a) Lagoons - 2

rii) Biological Aerated Filler or Aerated b) Land Application ( surface and subsurface) 

Biological Filter 10 see definition 22a) 
r

i%) Rotating Biological Conlactors 10 where the facility holds thr- land app permit 10

v) Sand Filter by conlrac,, ng to a land application operator wr o
intermittent biological 2 holds the land application permit 2

recirculating biological 3 land application of sludge by a contractor who does
vi) Clarifier 5 not hold the permit for the wastewater treatment

facility where the sludge is generated 10

6) TERTIARY OR ADVANCED TREATMENT UNIT c) Landfilled ( burial) g

a) Activated Carbons Beds - 9) DISINFECTION

without carbon regeneration 5 a) Chlorination 5

with carbon regeneration 15 b) Dechlorrnation 5

b) Powdered or Granular Activated Carbon Feed c) Ozone 5

without carbon regeneration 5 d) Radiation 5

with carbon regeneration 15 10) CHEMICAL ADDITION SYSTEM ( S) ( See definition No 9) 

c) Air Stripoing 5 not applicable to chemical additions rated as item

d) Denitrif, cation Process ( separate process) 10 3) 0) ( 5) ( a) ( xi) ( 6) ( a) ( 6) ( b) ( 7) ( b) ( 7) ( e) 

e) Electrodaalysis 5 9) ( a) ( 9) ( b) or ( 9) ( c) 5 points each List

1) Foam Separation 5 5

9) ton Exchange 5 5

h) Land Application of Treated Effluent 5

see definition no 22b) ( not applicable for 5

sand gravel stone and other similar mining 11) MISCELLANEOUS UNITS

operations) a) Holding Ponds ) folding Tanks or Settling Ponds
t) on agriculturally managed sites ( See del for Organic or Toxic Materials including wastes

No 4) 10 from mining operations containing nitrogen and/ or
ii) by high rate infiltration on non agriculturally phospho, ous compounds in amou- ils significantly

managed sites ( includes rotary distributors greater than is common for domestic wastewater 4

and similar fixed nozzle systems) 4 b) Effluent Flow Equalization ( not applicable to storage

m) by subsurface disposal ( includes low pressure basins which are inherent in land application systems) 2

pipe systems and gravity systems except at c) Stage Discharge ( not applicable to storage basins

plants consisting of septic lank and nilnfica inherent in land application systems , F

Lion lines only) 4 d) Pumps _ 3

Microscreens 5 e) Stand By Power Supply 3

1) Phosphorus Removal by Biological Processes f) Thermal Pollution Control Device 3

See def No 26) 20

k) Polishing Ponds - without aeration 2

with aeration 5

1) Post Aeration cascade 0 4

diffused or mechanical 5 TOTAL POINTS U
m) Reverse Osmosis 5

n) Sand or Mixed Media Filters - low rate 2

high rate 5 CLASSIFICATION

o) Treatment processes for removal of metal or
cyanide 15 Class 1 5 - 25 Points

p) Treatment processes for removal of toxic Class If _ 26 50 Points

materials other than metal or cyanide Is Class 111 51 65 Points

Class IV , ,. _ _ 66 Up Points
7) SLUDGE TREATMENT

Facilities having a rating of one through four points, inclusive, 
a) Sludge Digestion Tank - Heated 10 do not require a certified operator Ciassificatton of all other

Aerobic 5 facilities requires a comparable grade operator in responsible
y' Y

Unheated 3 charge

b) Sludge Stabilization ( chemical or thermal) 5

c) Sludge Drying Beds - Gravity 2 Facilities having an activated sludge process will be assigned
Vacuum Assisted 5 a minimum classification of Class 11

s

d) 

e} 

Sludge Elutriation

Sludge Conditioner ( chemical or thermal) 
5

5 Facilities having treatment processes for the removal of metal
f) fSludgp Thickener ( gravity) 5 or cyanide will be assigned a minimum classification of Class II

g) 
r * - 

Dissolved Air Flotation Unil

not applicable to a unit rates as ( 3) O g Facilities having treatment processes for the biological removal
h) Sludge Gas Utilization ( including gas storage) 2 of phosphorus will be assigned a minimum classification of Class' 

III


